Page 1 of 69

JOINT BOARD OF

MANAGEMENT
Wednesday, April 4, 2018
9:.00 AM
Kingsville Community Room
Kingsville Arena
1741 Jasperson Road, Kingsville

AGENDA

Call to Order:

Disclosures of Pecuniary Interest:

Approval of Minutes:

Minutes of the meeting of the Union Water Supply System Joint Board of
Management Meeting held Wednesday, February 21, 2018
Pages 3- 10

Business Arising Out of the Minutes

Iltems for Consideration:

1.

UW/06/18 dated March 29, 2018 re: Status Update of UWSS Operations &
Maintenance Activities and Capital Works to March 29, 2018
Pages 11- 12

UW/07/18 dated March 12, 2018 re: UWSS 2017 Financial Report
Report Pages 13- 15
Financial Statements Pages 16 - 31

UW/08/18 dated March 28, 2018 re: MOECC Drinking Water Inspection for the
[...]
As required by the regulations under the SDWA, the municipal water systems which
receive drinking water from the UWSS have been provided with copies of the inspection
report for the January 26, 2017 inspection. Further, the inspection has been posted on
the UWSS website www.unionwater.ca .

Page 32 of 69



Page 33 of 69
April 12, 2017 - UW/13/17 2
Re: MOECC Drinking Water Inspection Report for the UWSS-January 26, 2017
Inspection

CONCLUSION

This report is being provided to the Board for information purposes.

Respectfully submitted,

Rodney Bouchard, General Manager

Union Water Supply System Joint Board of Management
rb/kmj

Filename: t:\union wtr\reports to board\2018\uw08-18 moecc drinking water inspection report for the uwss for the january
16, 2018 inspection.docx

Page 33 of 69



Page 34 of 69

Ministry of the Environment and Ministére de I'Environnement et

Climate Change de I’Action en matiére de changement
climatique

Windsor Area Office Bureau du Secteur de Windsor

Unit 620 — 4510 Rhodes Dr No 620 — 4510 Ch Rhodes

Windsor ON N8W 5K5 Windsor ON N8W 5K5

Tel.: 519 948-1464 Tél.: 519 948-1464

1-800-387-8826 1-800-387-8826

Fax: 519 948-2396 Téléc. : 519 948-2396

March 19, 2018
File #: SI-LA-KI-540

Union Water Supply System
1615 Union Avenue
Ruthven, ON NOP 2GO0

Attention: Mr. Rodney Bouchard, Manager

Re: Union Water Supply System (DWS#210000853) Inspection Report

Please find enclosed the Drinking Water System Inspection Report for the inspection that was conducted at the
Union Water Supply System (DW S#210000853) on January 16, 2018.

A summary of Non-Compliance with Regulatory Requirements and Actions Required are found on page 16.

Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of obligations for individuals who
exercise decision-making authority over municipal drinking water systems. Please be aware that the Ministry has
encouraged such individuals, particularly municipal councillors, to take steps to be better informed about the
drinking water systems over which they have decision-making authority. These steps could include asking for a
copy of this inspection report and a review of its findings. Further information about Section 19 can be found

in “Taking Care of Your Drinking Water: A guide for members of municipal council” found under

“Resources” on the Drinking Water Ontario website at www.ontario.ca/drinkingwater.

In order to measure individual inspection results, the Ministry has established an inspection compliance risk
framework based on the principles of the Inspection, Investigation & Enforcement (lI&E) Secretariat and advice of
internal/external risk experts. The Inspection Summary Rating Record (IRR), included as Appendix B of the
inspection report, provides the Ministry, the system owner and the local Public Health Units with a summarized
guantitative measure of the drinking water system’s annual inspection and regulated water quality testing
performance.

IRR ratings are published (for the previous inspection year) in the Ministry’s Chief Drinking Water Inspectors’
Annual Report. If you have any questions or concerns regarding the rating, please contact Marc Bechard, Drinking
Water Program Supervisor, at 519-383-3778.

If you have any questions or concerns regarding this report, please call me at (519) 948-2467.

Yours truly,

Emily Awad
Water Inspector, Provincial Officer #1823
Safe Drinking Water Branch, Windsor Area Office

Encl.

cc: Ken Penney, Process & Compliance Technician and Dale Dillen, Operations Manager, Union Water Supply System;

Dr. Wajid Ahmed, Acting Medical Officer of Health; Theresa Marentette, Director of Health Protection; Mike Tudor, Manager,
Health Inspection Department; Phil Wong, Manager, Health Inspection Department; WECHU

Katie Stammler, Source Water Protection Manager, Essex Region Conservation Authority

Marc Bechard, Supervisor, Ministry of Environment and Climate Change

Page 34 of 69


http://www.ontario.ca/drinkingwater

Page 35 of 69

Ministry of the Environment and Climate Change

UNION AREA WATER SUPPLY SYSTEM

Inspection Report

Site Number: 210000853
Inspection Number: 1-F93Sz
Date of Inspection: Jan 16, 2018
Inspected By: Emily Awad

Page 35 of 69



Page 36 of 69
. Ministry of the Environment & Climate Change
Ontario
Table of Contents

Table of Contents

Owner Information 2
Inspection Details 2
Inspection Summary 4
Introduction 4
Capacity Assessment 5
Treatment Processes 5
Treatment Process Monitoring 7
Operations Manuals 9
Logbooks 10
Security 10
Certification and Training 10
Water Quality Monitoring 11
Water Quality Assessment 12
Reporting & Corrective Actions 13
Other Inspection Findings 14
Non-Compliance with Regulatory Requirements and Actions Required 16
Summary of Recommendations and Best Practice Issues 17
Signatures 18

Appendix A: Key Reference and Guidance Material
Appendix B: Inspection Summary Rating Record

Appendix C: Harmful Algal Bloom Guidance Material

Page 36 of 69



Page 37 of 69

Ministry of the Environment and Climate Change
Inspection Report

OWNER INFORMATION:

Company Name: UNION WATER SYSTEM JOINT BOARD OF MANAGEMENT (LEAMINGTON,
KINGSVILLE, ESSEX, LAKESHORE)

Street Number: 1615 Unit Identifier:

Street Name: UNION Ave

City: RUTHVEN

Province: ON Postal Code: NOP 2GO

CONTACT INFORMATION

Type: Main Contact Name: Ken Penney
Phone: (519) 326-4447 Fax:

Email: kpenney@ocwa.com

Title: Ontario Clean Water Agency - Process & Compliance Technician

Type: Owner Name: Rodney Bouchard
Phone: (519) 326-1668 Fax: (519) 326-3490
Email: rbouchard@unionwater.ca

Title: Manager, UWSS Joint Board Management

Type: Operating Authority Name: Dale Dillen
Phone: (519) 326-4447 Fax: (519) 326-0450
Email: ddillen@ocwa.com

Title: Operations Manager, OCWA

INSPECTION DETAILS:

Site Name: UNION AREA WATER SUPPLY SYSTEM
Site Address: 1615 UNION AVE RUTHVEN ON NOP 2G0
County/District: Kingsville

MOECC District/Area Office: Windsor Area Office

Health Unit: WINDSOR-ESSEX COUNTY HEALTH UNIT
Conservation Authority: Essex Region Conservation Authority

MNR Office: Chatham Regional Office

Category: Large Municipal Residential

Site Number: 210000853

Inspection Type: Announced

Inspection Number: 1-F93Sz

Date of Inspection: Jan 16, 2018

Date of Previous Inspection: Jan 26, 2017

COMPONENTS DESCRIPTION

Site (Name): Union AWSS

Type: Other Sub Type: Other
Comments:
Report Generated for awadem on 16/03/2018 (dd/mm/yyyy) Page 2 of 18

Site #: 210000853
UNION AREA WATER SUPPLY SYSTEM
Date of Inspection: 16/01/2018 (dd/mm/yyyy)

Page 37 of 69



Page 38 of 69

Ministry of the Environment and Climate Change
Inspection Report

The Union Area Water Supply System (Union WSS) is located in Ruthven, Ontario. The drinking water system is
owned by, and supplies water to, the municipalities of Kingsville, Leamington, Essex and Lakeshore via the Union
Water System Joint Board of Management. Each of these respective municipalities forms part of the board, but each
also owns and operates a separate standalone distribution system receiving water from the Union WSS. According
to the drinking water system registration profile, this results in a total serviced population of approximately 60,000
persons. The Union WSS system is considered a "large municipal residential system" under O. Regulation 170/03.
The communities of Kingsville, Leamington, Essex are equipped with elevated tanks. Other than the reservoirs on-
site at the Union treatment plant, there is also a reservoir/booster station in the village of Cottam which serves the
Town of Essex.

Site (Name): Union AWSS Low Lift Building

Type: Source Sub Type: Surface Water

Comments:

The treatment facility in Ruthven, receives water from Lake Erie via a low lift pumping station. Seven low lifts pumps
can draw water through two intake pipes and another emergency intake channel if needed. The low lift station is
equipped with a zebra mussel control system consisting of two sodium hypochlorite chemical feed pumps to pre-
chlorination lines retrofitted through both the #1 and 2 intake, extending to a diffuser within each intake crib. The low
lift pumping station consists of a two cell interconnected pump-well, equipped with manually removed bar screens
and automatic travelling screens. Low lift pump well #1 houses five low lift pumps and low lift pump well #2 houses
the remaining two pumps. The low-lift also houses two surge tanks for pump pressure surges.

Raw water flows through 24 inch and 36 inch raw transmission mains to the treatment plant approximately one
kilometre inland.

Site (Name): Union AWSS WTP

Type: Treated Water POE Sub Type: Treatment Facility

Comments:

The Union WSS treatment plant is currently rated at 124,588 m3/d approved capacity. It is a conventional water
treatment plant consisting of contact clarification via four solids upflow clarifiers after coagulant, coagulant aid
(polymer) and activated carbon addition. Clarified water flows into eight dual media-type filters (sand and anthracite).
Filter aid can be dosed on a contingency basis. The filters are equipped with backwash facilities via two backwash
pumps. Sedimentation sludge and backwash from the filters is directed to a residue management pump station and
is transferred to two settling/storage ponds. Supernatant overflow from the ponds is discharged into a storm sewer
which discharges to Lake Erie.

Primary disinfection is provided via chlorine gas solution injection into the clarified effluent water (pre) and filtered
effluent water (post) locations. Chlorine contact is achieved in two on-site reservoirs, operated in series.
Interconnecting piping and valves allow taking individual reservoirs out of service. Free and total chlorine is
monitored after the reservoirs to properly meter and inject agueous ammonia into the treated water stream for
secondary disinfection before the high-lift pump station. The high-lift pump station consists of two wells. High-lift
pump well #1 houses seven high lift pumps and high-lift pump well #2 houses two pumps. There is also an
emergency diesel-drive for one of the high-lift pumps. The high-lift also houses two surge tanks for pump pressure
surges.

Report Generated for awadem on 16/03/2018 (dd/mm/yyyy) Page 3 of 18
Site #: 210000853

UNION AREA WATER SUPPLY SYSTEM

Date of Inspection: 16/01/2018 (dd/mm/yyyy)

Page 38 of 69



Page 39 of 69

Ministry of the Environment and Climate Change
Inspection Report

INSPECTION SUMMARY:

Introduction

* The primary focus of this inspection is to confirm compliance with Ministry of the Environment and Climate
Change (MOECC) legislation as well as evaluating conformance with ministry drinking water related
policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-barrier
approach in the inspection of water systems that focuses on the source, treatment and distribution
components as well as management practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking Water Act, 2002
(SDWA) and regulations made therein, including Ontario Regulation 170/03, "Drinking Water Systems"
(O.Reg. 170/03). This inspection has been conducted pursuant to Section 81 of the SDWA.

This report is based on a "focused" inspection of the system. Although the inspection involved fewer
activities than those normally undertaken in a detailed inspection, it contained critical elements required to
assess key compliance issues. This system was chosen for a focused inspection because the system's
performance met the ministry's criteria, most importantly that there were no deficiencies as identified in
O.Reg. 172/03 over the past 3 years. The undertaking of a focused inspection at this drinking water system
does not ensure that a similar type of inspection will be conducted at any point in the future.

This inspection report does not suggest that all applicable legislation and regulations were evaluated. It
remains the responsibility of the owner to ensure compliance with all applicable legislative and regulatory
requirements.

Specifically, this review includes an assessment of compliance/conformance in relation to the following:

« Drinking Water Systems Regulation (O. Reg. 170/03);

- Drinking Water Operator and Water Quality Analyst Certification Regulation (O. Reg. 128/04) with respect to
facility certification, operator licensing and operating standards;

« Drinking Water System Licence 041-101, Issue Number 5, issued June 9, 2017, related to Performance,
Monitoring and Recording, Operations and Maintenance requirements;

« Drinking Water Works Permit 041-201, Issue Number 4, issued June 9, 2017,

 Permit to Take Water Number 0816-9T9SVT, related to compliance with permitted taking limits and special
conditions;

« Ontario Drinking Water Quality Standards based on water quality data generated since the previous inspection,
and

- required actions and recommendations in the previous ministry inspection report dated April 6, 2017.

The inspection was conducted on an announced basis on January 16, 2018. It included:

1. aphysical inspection of the low and high lift pumping facilities, water treatment equipment, and residual waste
management facilities, as well as the Cottam Booster Station;

2. testing free and combined chlorine residuals in the laboratory water (treated);

3. collection of relevant operational documents and owner's sampling results;

A follow-up visit was conducted on February 15, 2018 to review SCADA data gaps.

The inspection covers the period from January to December 2017.

Report Generated for awadem on 16/03/2018 (dd/mm/yyyy) Page 4 of 18
Site #: 210000853

UNION AREA WATER SUPPLY SYSTEM

Date of Inspection: 16/01/2018 (dd/mm/yyyy)

Page 39 of 69



Page 40 of 69

Ministry of the Environment and Climate Change
Inspection Report

Capacity Assessment

* There was sufficient monitoring of flow as required by the Municipal Drinking Water Licence or Drinking
Water Works Permit issued under Part V of the SDWA.

Condition 2.0 of Schedule C of Drinking Water Licence #041-101, Issue #5 requires the owner to undertake
continuous flow measurement and recording for:

2.1.1 The flow rate and daily volume of treated water that flows from the treatment subsystem to the distribution
system.

2.1.2 The flow rate and daily volume of water that flows into the treatment subsystem.

Two differential pressure type (Clarifiers 1 & 2) and two magnetic type (Clarifiers 3 & 4) meters are installed on the
raw inlet supply to each upflow clarifier, four in total. The metered flow piping to clarifiers 1 and 2 are inter-
connected with each other. Magnetic type meters are installed on each filter effluent line.

Magnetic type meters are also installed on the high-lift discharge headers to the distribution system. Additionally
flow meters are installed to measure filter backwash. A flow meter is also in operation at the Cottam booster
pumping station on the station effluent/bypass header.

It was observed during the physical inspection that flow was being measured at all operating filter effluent line
meters as well as meters 1A and 1B, the two primary flow meters at the high lift (from the treatment subsystem to
the distribution system). During the inspection, the on-site SCADA system indicated a total raw flow of 4458
gallons/minute (into the treatment subsystem) and a total treated flow of 5826 gallons/minute going out to the
distribution system. The primary flow meters at the high lift read the following flows during the inspection: 1A =
2850.36 and 1B = 3501.84 gallons per minute.

Section 3.2 of Permit to take Water #0816-9T9SVT states that the maximum daily water takings shall not exceed
163,656 m3/d. During 2017, the daily maximum volume of water pumped into the plant ranged from 21,396 to
83,305 m3/d, the maximum of which was 51% of the authorized water takings.

» The owner was in compliance with the conditions associated with maximum flow rate or the rated capacity